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DIN 50049 3.1 /EN 10204 3.1/1S0 10474 3.1
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PURCHASE ORDER NO. | 61511GSB SPEC. FOR MATERIAL ASTM A234WPB-W 07, ASME SA234WPB-W 07ED CERTIFICATE NO. QCLP2011101296
PJT NO. NA SPEC. FOR INSPECTION ASME B16.9 DATE OF ISSUE 2011.10.14
STARTING MATERIAL | STEEL PLATE SKBNO. 2011061704 VISUAL & DIMENSION | SATISFACTORY
NO. SEQILINEAITEM NO DESCRIPTION Qry HEAT NO. MFG iD NO. PORICODEITAG KO
16 45D ELBOW(L) xS 36" BWWELD  Black 15 SF05800 SF05800
CHEMICAL COMPOSITION{%) {L : LADLE, P : PRODUCT} TENSILE TEST
STD. | SPEC.] € Si Mn P s Ni | Cr | Mo | Cu v Kb T N Al B Zr Fo Ti CE soec, | TS02%offset TS EL RA
KSt K5l % %
HEAT MIN 010 | 029 MIN 5.0 £0.0 300
NO. MAX | 025 1.06 | 0050 | 0058 | 040 | 040 | 045 | 040 | 008 HAX 8.4
L
J— - 016 | 026 | 081 0016 |0003]) 0021 082 T | 001 [ Tr 407 84.8 400
L
P
IMPACT YEST BSORBED ENERGY EAR N A
TEST SIEOF s?m BE! STLST’ERAL EXPANSION STDPIERCENTSH HARDNESS HB || oo crarmeny | HOTFORMED. 870, NAL“Af
TEMP. | SPECIMEN(mm) - - . MIN
HEAT HO. ) VALUE AVE, VALUE AVE, VALUE AVE. |1 mAX 197 PHI NiA N.DE } RT:GOOD
BM HE | 149 FLATTENING TEST | NA “MEMO
SFO5500 HAZ BENDINGTEST | NA
Wi HYDROSTATIC TEST | NA
M CORROSION TEST | NA
HAZ GRAINSZETEST | NA
WM HIC TEST NI&

- MANUFACTURED IN ACCOR. TO DIN 50049-3.1 & MEET NACE MR0175-2003 STANDARD SPEC.
- R TREPORT NO. : HIE-BS-SKALL-RT-11-10-002

o REVIEWED BY
o WITNESSED BY

WE CERTIFY THIS MATERIAL HAS BEEN MANUFACTURED AND EXAMINED IN ACCORDANCE WiTH ALL
REQUIREMENTS OF THE SPECIFICATION AND THE RESULTS OF ALL EXAMINATION ARE ACCEPTABLE.

%/t Sall

QM DIV, SENIOR MANAGING DIRECTOR




